
THIS WARNING IS GIVEN IN COMPLIANCE 
WITH CALIFORNIA'S PROPOSITION 65:

WARNING
This product contains chemicals known to the 

State of California to cause cancer, birth defects 
or other reproductive harm.

DESCRIPTION QTY PART #

1 Leg Assembly 2

401512 Front Cross Brace 1

3 Rear Weighted Cross Brace 2

4 Gate Tube 2 40140CXX

5 Gate Board 1 40047

6 Spring Button (SPNG40001) 2

REPL40061

7 Gate Tube Cap 2

8 M8 - 1.25 x 60mm Screw 2

9 M8 - 1.25 Nylon-Insert Locknut 2

10 M6 Flat Washer 6

11 M6 - 1 x 45mm Screw 6

12 Leg End Cap (PCAP40001) 2

DESCRIPTION QTY PART #

1 Leg Assembly 2

401512 Front Cross Brace 1

3 Rear Weighted Cross Brace 2

4 Gate Tube 2 40140CXX

5 Gate Board 1 40047

6 Spring Button (SPNG40001) 2

REPL40061

7 Gate Tube Cap 2

8 M8 - 1.25 x 60mm Screw 2

9 M8 - 1.25 Nylon-Insert Locknut 2

10 M6 Flat Washer 6

11 M6 - 1 x 45mm Screw 6

12 Leg End Cap (PCAP40001) 2

INSTPL401
800-637-3090

INSTRUCTIONS

3

5

4

6

9

7

8

11 10

4

3

2

1

1

12

     WARNING: This product can expose you to Titanium Dioxide, 
which is known to the State of California to cause cancer.
For more information go to www.p65warnings.ca.gov.

E


